
ÇAYIROVA boru 
             

MILL TEST C ERTIFI CATE 
           

 
CUSTOMER : FPC SANTARM SRL 
ORDER : STM-5 243660 
CERTIFICATE NO : 0000008186 
DATE : 22.04.2024 
PAGE : 1 
COMMODITY : ERW STEEL TUBES 
SPECIFICATION : EN10217-1 P235TR1 6 m. BPE 

MERKEZ: Rıhtım Caddesi No:44 Kadıköy - İSTANBUL             ACC.EN 10204 / 3 .1             

FABRİKA:Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ                           

Web Adresi: www.cayirovaboru.com                             

Tel :(0216) 418 10 00/10 Faks :338 26 70                             

Tel :(0262) 653 61 30 (5 Hat)                             

Fax :(0262) 653 61 35 – 653 61 36                             
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24110039 76.1X3.20 6.0 EN10217-1 P235TR1 BPE 222 6/37 1332 7197 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** **** 

24100553 76.1X3.20 6.0 EN10217-1 P235TR1 BPE 111 3/37 666 3483 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** **** 

24100404 57.0X3.50 6.0 EN10217-1 P235TR1 BPE 111 3/37 666 2970 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** **** 

RA00126 57.0X4.00 6.0 EN10217-1 P235TR1 BPE 148 4/37 888 4440 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** **** 
         18090                          
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Hydrostatic Test 

Pressure&Duration 

MECHANICAL PROPERTIES CHEMICAL COMPOSITION Carbon Equivalent 
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Heat Analysis % 
 

Product Analysis % 
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C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al 

 BAR s N/mm² %     

24110039 70 5 P RT L **** **** **** 387 309 41               0,061 0,008 0,550 0,014 0,008 0,001 0,081 0,042 0,035 0,004 0,002 0,001 0,007 0,045 **** 0,17 0,35 

24100553 70 5 P RT L **** **** **** 426 373 27               0,054 0,018 0,203 0,019 0,016 0,001 0,298 0,134 0,100 0,021 0,003 0,001 0,010 0,020 **** 0,14 0,35 

24100404 70 5 P RT L **** **** **** 462 386 26               0,080 0,004 0,197 0,016 0,018 0,001 0,298 0,115 0,096 0,021 0,004 0,001 0,009 0,030 **** 0,16 0,35 

RA00126 70 5 P RT L **** **** **** 414 372 28               0,057 0,005 0,208 0,012 0,004 0,001 0,163 0,077 0,050 0,015 0,003 0,001 0,010 0,024 **** 0,12 0,35 
                                   

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE. 

 

Water well casing usage is not acceptable. 

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2 

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15) 

 

Ayşe Çakır 

Laboratory Technician 

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard. 
 

 
NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET). 
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ÇAYIROVA boru MILL TEST CERTIFICATE 
MERKEZ: Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 
FABRİKA:Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ 
Web Adresi: www.cayirovaboru.com 
Tel :(0216) 418 10 00/10 Faks :338 26 70 
Tel :(0262) 653 61 30 (5 Hat) 

Fax :(0262) 653 61 35 – 653 61 36 

 
CUSTOMER 

   
 
: 

 
FPC SANTARM SRL 

    

ORDER     : STM-4 242490      

CERTIFICATE NO    : 0000008145      

DATE     : 17.04.2024      

PAGE     : 1       

COMMODITY    : ERW STEEL TUBES     

SPECIFICATION    : EN10217-1 P235TR1 6 m. BPE    
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RM30780 48.3X3.20 6.0 EN10217-1 P235TR1 BPE 183 3/61 1098 3500 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** **** 

RK11389 159.1X5.00 6.0 EN10217-1 P235TR1 BPE 60 6/10 360 4860 **** OK OK **** OK **** ET **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** **** 
         8360                          
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Hydrostatic Test 

Pressure&Duration 

MECHANICAL PROPERTIES CHEMICAL COMPOSITION Carbon Equivalent 
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Heat Analysis % 
 

Product Analysis % 
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C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al 

 BAR s N/mm² %     

RM30780 70 5 P RT L **** **** **** 451 381 35               0,110 0,012 0,423 0,013 0,004 0,001 0,019 0,016 0,025 0,003 0,002 0,001 0,007 0,036 **** 0,19 0,35 

RK11389 70 5 P RT L **** **** **** 410 280 34               0,145 0,009 0,820 0,014 0,009 0,001 0,052 0,021 0,022 0,005 0,002 0,002 0,005 0,038 **** 0,29 0,35 
                                   

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE. 

 

Water well casing usage is not acceptable. 

                                      

Ayşe Çakır 

Laboratory Technician Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2                              

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)                                      

  This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.                       

   
NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET). 

                         

 

 

 

FR.KAL.15.02 / Rev.2.0 / 21.11.2023 

 

 

 

http://www.cayirovaboru.com/


 

ÇAYIROVA boru 
             

MILL TEST CE RTIFI CATE 
           

 
CUSTOMER : FPC SANTARM SRL 
ORDER : STM-22 2419810 
CERTIFICATE NO : 0000008986 
DATE : 18.12.2024 
PAGE : 1 
COMMODITY : ERW STEEL TUBES 
SPECIFICATION : EN10217-1 P235TR1 /EN10240 A2 6 m. GPE 

MERKEZ: Rıhtım Caddesi No:44 Kadıköy - İSTANBUL             ACC.EN 10204 / 3 .1             

FABRİKA:Osmangazi Mah. Aşıroğlu  Cad. No:170 Darıca-KOCAELİ                           

Web Adresi: www.cayirovaboru.com                             

Tel :(0216) 418 10 00/10 Faks :338 26 70                             

Tel :(0262) 653 61 30 (5 Hat)                             

Fax :(0262) 653 61 35 – 653 61 36                             
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24338509 60.3X3.20 6.0 EN10217-1 P235TR1 GPE 204 4/51 1224 4837 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** **** 

24338509 60.3X3.20 6.0 EN10217-1 P235TR1 GPE 1 1/1 6 23 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** **** 
24602238 88.9X4.00 6.0 EN10217-1 P235TR1 GPE 144 6/24 864 6304 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** **** 
24602244 88.9X4.00 6.0 EN10217-1 P235TR1 GPE 48 2/24 288 2066 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** **** 

24306527 114.3X4.00 6.0 EN10217-1 P235TR1 GPE 57 3/19 342 3388 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** **** 
RA07660 114.3X4.00 6.0 EN10217-1 P235TR1 GPE 95 5/19 570 5562 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** **** 

         22180                          
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Hydrostatic Test 

Pressure&Duration 

MECHANICAL PROPERTIES CHEMICAL COMPOSITION Carbon Equivalent 
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Heat Analysis % 

 

Product Analysis % 
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C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al 

 BAR s N/mm² %     

24338509 70 5 P RT L **** **** **** 375 269 43               0,062 0,019 0,580 0,015 0,005 0,001 0,037 0,029 0,029 0,005 0,002 0,001 0,007 0,035 **** 0,17 0,35 
24338509 70 5 P RT L **** **** **** 375 269 43               0,062 0,019 0,580 0,015 0,005 0,001 0,037 0,029 0,029 0,005 0,002 0,001 0,007 0,035 **** 0,17 0,35 
24602238 70 5 P RT L **** **** **** 367 264 43               0,067 0,011 0,414 0,010 0,009 0,001 0,026 0,014 0,017 0,005 0,002 0,001 0,004 0,043 **** 0,14 0,35 

24602244 70 5 P RT L **** **** **** 364 285 39               0,066 0,011 0,409 0,009 0,008 0,001 0,026 0,014 0,017 0,005 0,002 0,001 0,004 0,043 **** 0,14 0,35 
24306527 70 5 P RT L **** **** **** 409 341 34               0,055 0,016 0,211 0,013 0,017 0,001 0,298 0,096 0,130 0,023 0,003 0,001 0,008 0,044 **** 0,15 0,35 

RA07660 70 5 P RT L **** **** **** 390 322 38               0,061 0,015 0,234 0,009 0,008 0,001 0,214 0,082 0,061 0,021 0,003 0,001 0,007 0,030 **** 0,14 0,35 
                                   

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE. 

 

Water well casing usage is not acceptable. 

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2 

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15) 

 

Ayşe Çakır 

Laboratory Technician 

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard. 
 

 
NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET). 
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